

ORIGINAL ARTICLE

Role of Metformin Monotherapy Vs Metformin Plus Dapagliflozin in New Onset T2DM Among 40 Plus Obese Women in Glycaemic Control

Amarjeet Singh, Ashima Badyal*, Suman Kotwal**, Vishal R Tandon

Abstract

Objective: A Randomized, open-label comparative clinical study was conducted to evaluate the comparative efficacy and safety of Metformin 500mg twice daily versus Metformin 500mg twice daily Plus Dapagliflozin (10mg) once daily in achieving glycaemic control among new onset T2DM in forty plus obese women. **Method:** A total of 100 subjects were enrolled in the study and after inclusion exclusion criteria 60 subjects were randomized into two groups. Group A received Metformin 500mg twice daily and Group B received Metformin twice daily and Dapagliflozin 10 mg once daily. FBS and PPBS were done at Day 0, 4th week, 8th week, 12th week, HbA1c was done on 0 days and 12 weeks. **Results:** Metformin plus Dapagliflozin was found to be significantly superior at the 4th-week p value < 0.001 and remained comparable at the 8th and 12th weeks to Metformin alone on FBS and PPBS. The percentage reduction was clinically significant (>10%) reduction for the Metformin plus Dapagliflozin group when compared to the Metformin group (4.46%). **Conclusion:** Dapagliflozin in combination with Metformin had superior efficacy to Metformin alone in achieving tight glycaemic control.

Keywords: Metformin plus Dapagliflozin, SGLT2 inhibitors, Post menopausal, Obese, women.

Introduction

T2DM is a major public health problem that has affected more than 400 million people in the world so far, manifesting as chronic microvascular, macrovascular, and neuropathic life-threatening complications. Patients with T2DM often have comorbid conditions that lead to increased morbidity and mortality and make the treatment more difficult. Common comorbidities in patients with T2DM include obesity, hypertension, and dyslipidemia.^[1,2]

Patients with T2DM are mostly characterized by being obese or having a higher body fat percentage, distributed mainly in the abdominal region. Global rise in obesity, sedentary lifestyle, high caloric intake, and an aging population have increased the incidence and prevalence of T2DM.^[3] Dapagliflozin in combination with metformin and metformin alone proposes various glycaemic

PG Departments of Pharmacology and Therapeutics, *Biochemistry and **Endocrinology, Govt. Medical College Jammu- J&K- India.

Correspondence to: Dr Vishal R Tandon, Professor, PG Department of Pharmacology and Therapeutics, Govt. Medical College Jammu- J&K- India.

Manuscript Received: 02.04.2024; **Revision Accepted:** 04.06.2024;

Published Online First: 10 Oct, 2024

Open Access at: <https://journal.jkscience.org>

Copyright: © 2024 JK Science. This is an open access journal, and articles are distributed under the terms of the Creative Commons Attribution-Non Commercial-Share Alike 4.0 International License, which allows others to remix, transform, and build upon the work, and to copy and redistribute the material in any medium or format non-commercially, provided the original author(s) and source are credited and the new creations are distributed under the same license.

Cite this article as: Singh A, Badyal A, Kotwal S, Tandon V R. Role of Metformin Monotherapy Vs Metformin Plus Dapagliflozin in New Onset T2DM Among 40 Plus Obese Women in Glycaemic Control: JK Science 2024; 26(4):209-13

advantages as well as advantages on various metabolic, cardiovascular, and weight both in western populations and Indian cohorts amongst T2DM.^[4-9]

Metformin is the first-line pharmacotherapy recommended for glycaemic control in patients with T2DM and has proven efficacy in achieving a clinically relevant reduction in glycated hemoglobin (HbA1c) levels. However, most patients eventually require treatment with 2 or more antidiabetic agents to maintain adequate control of blood glucose levels.^[10] Treatment of T2DM often begins with lifestyle management and metformin.^[11] Dapagliflozin a new class of oral sodium-glucose cotransporter 2 (SGLT-2) inhibitor has demonstrated a reduction in Glycated Haemoglobin (HbA1c) and body weight in patients with T2DM when used as a monotherapy as well as in combination with other glucose-lowering agents.^[12]

Further obesity and diabetes incidence increase during the transition of menopause and take a huge toll after menopause. This completes the outcome of diseases in many ways; thus, it was felt important to evaluate a new group of antidiabetic drug (SGLT-2) inhibitors as an adjuvant to Metformin in this special population.

Hence, the current study was done to evaluate the comparative efficacy and safety of Metformin (500 mg) twice daily versus Metformin (500 mg) twice daily & dapagliflozin (10 mg) once daily in achieving glycaemic control among new-onset T₂DM in forty-plus obese women

Material and Methods

The present prospective, randomized, open-label, intention-to-treat comparative study was conducted in the Department of Pharmacology Government Medical College, Jammu in collaboration with the Department of Endocrinology S.S.H Jammu for 6 months. The study was initiated after necessary approval from the Institutional Ethics Committee, Government Medical College, Jammu. Vide NO: IEC/GMC/2021/641/A. dated: 25. 10. 2021. A written, informed consent was obtained from all the patients fulfilling inclusion and exclusion criteria after explaining the nature and purpose of the study. The study participants included recent onset T₂DM in plus forty obese women attending Endocrinology OPD. All basic principles of bioethics as recorded were followed. A total of 100 patients were screened but after applying the inclusion and exclusion criteria, a total of 60 patients with new onset T2DM from the endocrinology OPD of a tertiary care teaching hospital were included in the study.

Group A was allocated Metformin 500mg daily plus a

Tablet of dapagliflozin 10mg once daily

Group B were allocated to Metformin 500mg twice daily

Inclusion Criteria: Age 40 to 65 years, Premenopausal, Postmenopausal, Perimenopausal Recent onset T2DM With Controlled Co Morbid Conditions, Overweight/obesity as defined by WHO Criteria.^[13]

Exclusion Criteria: Complicated T₂DM, Uncontrolled T₂DM, Uncontrolled Co Morbid Conditions, Already on some oral hypoglycemic agents, Old T₂DM, Breastfeeding, Pregnancy, Unwilling to participate, H/O Allergy or intolerance with any of the drug, H/O urinary tract infection or pelvic inflammatory diseases, H/O Diabetic kidney diseases/chronic kidney disease, Heart failure, Normal Baseline GFR/Renal Function Test.

Parameters

Primary endpoint: To compare the overall efficacy of Dapagliflozin plus metformin over metformin alone.

Fasting blood sugar (FBS) levels were recorded at the first visit of the patient to OPD i.e., Day 0, then after 4 weeks, 8 weeks, and 12 weeks respectively. The normal values of fasting blood sugar were as per the American Diabetes Association (2021).^[14]

Normal – less than 100mg/dl; Prediabetes- 100mg/dl to 125mg/dl Diabetes- 126mg/dl or higher.

The target value of fasting blood sugar < 126 mg/dl was considered significant for the said study.

Post-prandial blood sugar level (PPBS) which was taken on Day 0, 4 weeks, 8 weeks, and 12 weeks. Post-prandial blood sugar is the blood glucose level that was recorded after 90 minutes of meals. American Diabetes Association (2021).^[14]

The normal values considered were 140 to 199 mg/dl. The target value of less than 200 mg/dl was considered as significant.

Hb_{A1c} levels were studied on Day 0 and the 12th week as per the American Diabetes Association (2021).^[14]

Normal < 5.7%; Pre-diabetes 5.7% to 6.4%; Diabetes 6.5% or higher

The target value of < 6.5% was considered significant for this study.

Patients with baseline FBS in the range of (180-200mg/dl) were recruited in both groups and Glycosylated hemoglobin at the baseline was between 8-9% as per the ADA guidelines. More than 10% reduction in HbA1c level was considered clinically significant.

Patients in both groups were observed for the occurrence of any adverse drug reactions during the study

Table 1. Comparative Effect of Metformin Plus Dapagliflozin (M+D) Vs Metformin (M) Alone on FBS in New Onset T2DM Among Plus Forty Obese Women

Variable	FBS MEAN ± SD (- Difference in mg/dl)		t value	p value
	Metformin Plus Dapagliflozin (n=30)	Metformin (n=30)		
Baseline	203.63 ± 35.38	198.23 ± 35.32	-0.59	0.98 ^{NS}
4 TH Week	154.0 ± 11.23*** (-49.6)	152 ± 22.16*** (-46.13)	-0.42	0.00 †††
8 TH Week	139.63 ± 9.44*** (-64.0)	137.17 ± 14.72*** (-61.06)	-0.77	0.68 ^{NS}
12 TH week	132.07 ± 7.12*** (-71.56)	126.43 ± 11.18*** (-71.80)	-2.32	0.15 ^{NS}

Paired 't' test in comparison to respective baselines *p<0.05; **p<0.01; ***p<0.001; non-Significant (NS). Comparison between the groups at the baseline with unpaired student 't' test, significant= † p<0.05, †† p<0.01, ††† p <0.001. Non-significant (NS) (-X) = Reduction from baseline value in mg/d

period and were documented in PvPI form version 1.4 and causality assessment was done as per WHO causality assessment scale.

Results

Effect On Fasting Blood Glucose Levels: Both the groups caused a statistically and clinically significant reduction in FBG levels with a p-value (<0.001) commencing from the 4th week to the 12th week of therapy, with maximum reduction at the 12th week, from their respective baseline. However, while comparing both groups (Metformin plus Dapagliflozin) was found to be significantly superior at the 4th week p value < 0.001 and remained comparable at the 8th and 12th week.

Effect on Post Prandial Blood Glucose Levels: Both the groups caused a statistically and clinically significant reduction in PPBG levels with a p-value of <0.001 commencing from the 4th week to the 12th week of therapy, with maximum reduction at the 12th week, from their respective baseline. However, while comparing both the groups Metformin plus Dapagliflozin was found to be

Table 2. Comparative Effect of Metformin Plus Dapagliflozin (M+D) Vs Metformin (M) Alone on PPBS.

TIME	PPBS MEAN ± SD (- Mean Difference in mg/dl)		P value	t value
	Metformin Plus Dapagliflozin (n=30)	Metformin (n=30)		
0 DAY	238.33 ± 50.08	232.70 ± 50.19	-0.43	0.94 ^{NS}
4 TH WEEK	191.40 ± 12.50*** (-46.93)	194.17 ± 26.37*** (-38.53)	0.51	0.009 †
8 TH WEEK	182.0 ± 18.14*** (-56.33)	180.93 ± 18.14*** (-51.76)	-0.28	0.07 ^{NS}
12 TH WEEK	177.00 ± 9.86*** (-61.33)	174.33 ± 10.30*** (-58.36)	-1.02	0.98 ^{NS}

Paired 't' test in comparison to respective baselines *p<0.05; **p<0.01; ***p<0.001; non-Significant (NS).

Comparison between the groups at the baseline with unpaired student 't' test, significant= † p<0.05,

†† p<0.01, ††† p <0.001. Non-significant (NS) (-X) = Reduction from baseline value in mg/dl.

significantly superior in the 4th week p<0.05 and remained comparable in the 8th and 12th week of therapy.

Effect on Glycosylated Haemoglobin Levels (HbA1c):

HbA1c was reduced significantly in both groups in the 12th week (p<0.001) from their respective baseline. while inter-group comparisons failed to demonstrate any statistical difference. The percentage reduction was clinically significant (>10%) reduction for the Metformin plus Dapagliflozin group when compared to the Metformin group (4.46%).

Safety

While comparing the safety profile of the two groups largely at 12 weeks both the groups appeared to be safe as no moderate or serious/ severe drug reaction was reported in any of the groups. All the adverse events were milder in both groups and didn't warrant any cessation of the treatment or modification of the ongoing drug therapy. No patient in any of the Groups experienced a hypoglycemic episode, thereby suggesting that the addition of Dapagliflozin to Metformin doesn't change the profile

Table 3. Comparative Effect of Metformin Plus Dapagliflozin (M+D) Vs Metformin (M) Alone on Mean HbA1c in New Onset T2DM Among Forty Plus Obese Women.

TIME	HbA1C MEAN ± SD (- Difference in %)		p VALUE	t VALUE
	Metformin Plus Dapagliflozin (n=30)	Metformin (n=30)		
0 DAY	9.14 ± 1.29	8.40 ± 1.06	0.26 ^{NS}	-2.40
12 TH WEEK	8.01 ± 1.06*** (-1.13)	8.01±1.26*** (-0.39)	0.20 ^{NS}	-1.10

Paired 't' test in comparison to respective baselines *p<0.05; **p<0.01; ***p<0.001; non-Significant (NS).

Comparison between the groups at the baseline with unpaired student 't' test, significant= † p<0.05,

†† p<0.01, ††† p <0.001. Non-significant (NS) (-X) = Reduction from baseline value in %

of Metformin for Hypoglycemia. In the metformin group nausea and loss of appetite were reported by 6.6% of the study population, whereas in another group, UTI and Vaginitis were reported in 9.9% of the study population.

Discussion

Our results are consistent with Zhang *et al* [15] who analyzed combination therapy of SGLT2- inhibitors along with metformin and proposed SGLT-2 inhibitors – Metformin combination significantly lowered FBG after 24th weeks, 1 year, and 2 years. However, the current study was only 12 weeks. Both the groups caused a statistically and clinically significant reduction in FBG levels with a p-value of <0.001 commencing from the 4th week to the 12th week of the therapy, with maximum reduction at the 12th week from their respective baseline.

Kuecker *et al* [16] conducted a randomized trial on Dapagliflozin and Metformin alone and combined in overweight women also suggested a significant decrease in FBG levels with p=0.02 at 24 weeks of therapy which was by our study except for the duration of the study.

Similarly, a study conducted by Henry *et al* [17] compared Dapagliflozin alone and in combination with metformin and placebo in adults with T2DM, and suggested a clinically and statistically significant decrease in Postprandial blood glucose levels (-49.5mg/dl) and (48.9mg/dl) respectively. Similar, results were depicted

by the current study where the Dapagliflozin and Metformin group showed a clinically and statistically significant decrease in Postprandial blood glucose to levels of (-61.3mg/dl) more than the Metformin alone group (-58.36mg/dl) suggesting combination therapy of Dapagliflozin plus Metformin superior to monotherapy.

A randomized double-blind placebo-controlled trial was conducted by Bailey *et al* [18] in which dapagliflozin as an added therapy to Metformin in T2DM patients inadequately controlled with metformin in a dosage of 2.5mg, 5mg, and 10mg was compared with placebo. In the 24th week of the study dapagliflozin plus metformin group significantly decreased HbA1c levels to the tone of (-0.82%). The results were in comparison to our study where the Dapagliflozin Plus Metformin combination brought a statistically and clinically significant decrease in HbA1c levels (-1.13%). In a study conducted by Sethi B *et al* [19] where Dapagliflozin when added to Metformin showed significant improvement in Glycemic parameters like our study.

A randomized placebo control study by Rosenstock *et al* [20] suggested a similar safety profile as reported in the current study. They reported like our study, minimal incidence of UTI or vaginitis in comparison to non SGLT2 inhibitors. It's worth mentioning these events were more common in women and were usually mild which responded to routine management mainly the local hygiene and local care. Rarely a few patients required oral antifungal treatment, unlike our study. Further, such infections usually appeared after the 24th week of therapy in their study, and our study being 12 weeks failed to document much of such cases. The above observation is relevant in the elderly age group, particularly in women either in transition to menopause or who have attained menopause as they can have inherent potential to acquire more urinary tract infections. However, they behave similarly to the young population. Various studies reported adverse drug reactions like Nausea, metallic taste, hypoglycemia, back pain, urinary tract infections vaginitis, which were not very severe, and both drugs were tolerated very well in our study.

Conclusion

Dapagliflozin in combination with Metformin had superior efficacy to Metformin alone in achieving tight glycemic control. Both the groups proved to have comparable safety and tolerability with regard to all the studied parameters in forty-plus obese women with T₂DM.

Financial Support and Sponsorship: Nil

Conflict of Interest: Nil

References

1. Padhi S, Nayak AK, Behera A. Type II diabetes mellitus: A review on recent drug-based therapeutics. *Biomed Pharmacol* 2020;(131):1-23.
2. Bell KF, Katz A, Sheehan JJ. Quality measure attainment with dapagliflozin plus metformin extended-release as initial combination therapy in patients with type 2 diabetes: a post hoc pooled analysis of two clinical studies. *Risk Manag Healthc Pol* 2016;(9):231-41.
3. Galicia-Garcia U, Benito-Vicente A, Jebari S, Larrea-Sebal A, Siddiqi H, Uribe KB. Pathophysiology of type 2 diabetes mellitus. *Int J Molecul Sci* 2020;21(17):6275.
4. Goring, S, Neil Hawkins, G. Wygant, M. Roudaut, R. Townsend, I. Wood. Dapagliflozin compared with other oral anti diabetes treatments when added to metformin monotherapy: a systematic review and network meta analysis." *Diab Obe Metab* 2014;16(5):433-42.
5. Zhang M, Zhang L, Wu B, Song H, An Z, Li S. Dapagliflozin treatment for type 2 diabetes: a systematic review and meta analysis of randomized controlled trials. *Diab Metab Res Rev* 2014;30(3):204-21.
6. Mearns ES, Sobieraj DM, White CM, Saulsberry WJ, Kohn CG, Doleh Y. Comparative efficacy and safety of antidiabetic drug regimens added to metformin monotherapy in patients with type 2 diabetes: a network meta-analysis. *Plos One* 2015;10(4):1-28.
7. Kuecker CM, Vivian EM. Patient considerations in type 2 diabetes—role of combination dapagliflozin—metformin XR. *Diabetes, Metabolic Syndrome and Obesity: Targets Therapy* 2016;9:25-35.
8. Ghosh RK, Ghosh SM, Chawla S, Jasdawala SA. SGLT2 inhibitors: a new emerging therapeutic class in the treatment of type 2 diabetes mellitus. *J Clin Pharma* 2012;52(4):457-63.
9. Dutta D, Jaisani R, Khandelwal D, Ghosh S, Malhotra R, Kalra S. Role of metformin, Sodium-Glucose Cotransporter-2 (SGLT2) Inhibitors, Glucagon-Like Peptide-1 (GLP-1) receptor agonists, and orlistat based multidrug therapy in glycemic control, weight loss, and euglycemia in diabetes: A real-world experience. *Ind J Endo Meta* 2019;23(4):460-7.
10. Viswanathan V, Singh KP. Use of Dapagliflozin in the management of type 2 diabetes mellitus: a real-world evidence study in Indian patients (FOREFRONT). *Diab Tech & Therap* 2019;21(8):415-22.
11. Bailey CJ, Gross JL, Hennicken D, Iqbal N, Mansfield TA, List JF. Dapagliflozin add-on to metformin in type 2 diabetes inadequately controlled with metformin: a randomized, double-blind, placebo-controlled 102-week trial. *BMC* 2013;11(43):1-10.
12. Bell KF, Katz A, Sheehan JJ. Quality measure attainment with dapagliflozin plus metformin extended-release as initial combination therapy in patients with type 2 diabetes: a post hoc pooled analysis of two clinical studies. *Risk Manag Healthc Pol* 2016;(9):231-41.
13. WHO (2021) World health organization obesity and overweight accessed from: <https://www.who.int/health-topics/obesity>. Cited on: 16th Dec, 2023.
14. American Diabetic Association. Treatment Guidelines. <https://www.Diabetes.org/a1c/diagnosis>. Accessed on: 12.9.2023 Cited on 17th, Jan, 2024.
15. Zhang Q, Dou J, Lu J. Combinational therapy with metformin and sodium-glucose cotransporter inhibitors in management of type 2 diabetes: systematic review and meta-analyses. *Diabetes Res Clin Pract* 2014;105(3):313-21.
16. Kuecker CM, Vivian EM. Patient considerations in type 2 diabetes—role of combination dapagliflozin—metformin XR. *Diabetes, Metabolic Syndrome and Obesity: Targets Therapy* 2016;9:25-35.
17. Henry RR, Strange P, Zhou R, Pettus J, Shi L, Zhuplatov SB, Mansfield et al. Effects of dapagliflozin on 24-hour glycemic control in patients with type 2 diabetes: a randomized controlled trial. *Diabetes Technol Therap* 2018; 20(11):715-24.
18. Bailey CJ, Gross JL, Hennicken D, Iqbal N, Mansfield TA, List JF. Dapagliflozin add-on to metformin in type 2 diabetes inadequately controlled with metformin: a randomized, double-blind, placebo-controlled 102-week trial. *BMC* 2013;11(43):1-10.
19. Sethi B, Sahay R, Tiwaskar M, Negalur V, Dhediya R, Gaurav K, et al. Effectiveness of Dapagliflozin as Add-On to Metformin with or without Other Oral Antidiabetic Drugs in Type 2 Diabetes Mellitus: A Multicentre, Retrospective, Real-World Database Study. *Drugs-Real World Outcomes* 2024 ;11(1):81-90.
20. Rosenstock J, Perl S, Johnsson E, Garcia Sanchez R, Jacob S. Triple therapy with low dose dapagliflozin plus saxagliptin versus dual therapy with each monocomponent, all added to metformin, in uncontrolled type 2 diabetes. *Diabetes Obesity Metabol* 2019;21(9):2152-62.